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Table 1 The physical properties of aggregates used
: e | Water Weight of | Fineness
Kmdigfgre gate ng:\x}ﬁc absorption | Unit Vol. modulus
i (kg/m?) F.M.
3 ¥ Crushed stone| 2.70 1.21 1530 7.29
£< Lionite 1.34 2.30 800 6.65
S | UbeKeikotsu| 1.57 13.00 840 6.51
:.!9 River sand 2.56 1.23 1420 2.98
S | Lionite 1.37 4.00 1100 2.62
5 Ube-Keikotsu 1.90 11.50 1120 2.53
Table 2 Mix proportions
Kinds of | W/IC | C W | sla S G Pozz.
Concrete (%3|(kg/m?) | (kg/m®)| (%) | (kg/m?®)|(kg/m®| No. 8
Cx
N 45 360 162 45 823 | 1045 7 559,
L ” ” ” ”» 548 518 ”
U » » » » 601 607 »

Table 3 Designations of testing condition

Specimens Temperature | Relative humidity (R.H.)
N 50%
L 20°C +2 deg. 80%
U 100% (in water)

Tz gL — b (PI—100x 100X 10 mm) %A L
L Em O PN 6 14dmm @ PC 4B L LD
ThHb, 2 buv—LHOHRKE, 10x10x40cem
Al & B ERIHERIE HoftR ki 10x10em o
WAL, ES 30, 40, 50 L UF 60cm DAKT
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FRER - Bk :

KREIFREL, SOEBEOTREREL CHEDR
INEAERTVENRE I BERF L. 7 ) -7 0
S (BRIGAORGR & Bi <o, EHEA% 3 B
B, 1#EH, 2EBU# 2B LISHOBEARIT
oo BB, 7Y —7HREOEEEESY Table 3
ERT LB TH B 7 U —7OFHOBIERERE
BABKL0 BT, T2 Cv ARG LEEY V) —
7% #130 BERE L.
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%, —HFOTHROREITT7 —F =~ H—BO$ 55
BE 10in) #HAVTT, wWTFhoBiE L4 28 H
BPEAL L. BB, APICEELERE (Thabbd
BERMD 100% RH. ob0) 13, ASoBES i
LbOLEEL T, EEAKEOPEE T TV,
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7Y —F 0B EL Table 4 31 (% Fig. 1, 2 12
Ft. Table 4 t, A, B BX U n &, EBRX fo=
zég,ﬁ:UBﬁiwn:MBwﬁﬁéiﬁﬁﬁ&
F7- Fig. 1 13, 70 —70F% (f) LB @ o
BifR%, Fig. 2 ZEMIEAYNY D2 Y —7 (fofo) LB
BLoBEBRERLILLOTH .

— BB 7 V-7 Y =T, g s
—FOEREDVLREVEVDRT V59, AERICE
WTiL, Fig. 1 2obBHOR X512, BENEEE
(R.H. 809, 1009%) OFLAF =2 V— b OFEHEICL 3
ZEHEVAE LAV, KEERH. 50%) 0F &2
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Table 4 Test results

Elastic

Constants of

Types of RH Sustained | Stress at Inlitial strain | ' Ultimate | Creep n
JH. oa elastic experimenta i
H at load . i opley Creep factor
concrete load o)p rerr;zved arlop stx;z:m removed | 7% PG formula* Ps on (A/B)
€ ‘ s
(Aggregate) | (%) | (giem?) | (kefem?) (x10%) | (x109) A B | xw0 (days)
50 102 0.82 30.1 26.3 0.87 0.94 0.246 0.018 54.6 1.82 13.4
N 80 125 112 0.89 33.6 30.3 0.90 0.99 0.222 0.036 27.5 0.82 6.1
100 103 0.83 31.9 31.0 0.97 0.85 0.459 0.046 21.7 0.68 10.0
50 54 0.75 50.3 44.4 0.88 0.84 0.330 0.021 47.4 0.94 15.6
L 80 73 75 1.03 52.0 44.3 0.85 1.21 0.382 0.036 27.7 0.53 10.6
100 73 1.00 48.4 46.3 0.96 1.05 1.033 0.042 23.7 0.49 24.5
50 76 0.78 56.6 51.3 0.91 0.86 0.443 0.021 47.4 0.84 21.0
U 80 98 94 0.96 54.8 51.0 0.93 1.03 0.456 0.031 32.4 0.59 14.8
100 90 0.92 55.3 49.1 0.89 1.04 0.927 0.035 28.6 0.52 26.5
t 1
* e =
So=—gvm 7B
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Fig. 1 f. and measurment periods diagrams
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Fig. 2 f./o and measurment periods diagrams
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Fig. 3 f./o and R.H. diagram
(at 100 days after measurments
started)
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Table 5 Creep and creep recovery

Creep recovery
Types of concrete RH. | Creep /¢ > Frife
(%) | (x1079) (x107%)
50 54.3 4.8 0.09
N 80 26.0 4.3 0.17
100 20.2 4.2 0.20
50 44.5 7.5 0.17
L 80 26.3 7.2 0.27
100 19.5 3.5 0.18
50 41.0 10.6 0.26
U 80 31.0 6.2 0.20
100 26.4 4.9 0.19
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Table 8 Moisture loss from specimen
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. H Total amount Mozjsture loss
Type o R.H. o uring
water contents 100 days WdWw
concrete (%) W,
(g) (g) (%)
50 97 13.0
N 80 745 33 4.4
100 0 0
50 220 26.7
L 80 825 148 17.9
100 0 0
50 331 20.0
19) 80 1659 295 17.8
100 0 0
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Table 7 Components of strain
Components of strain N i L | U
(x107%) * RH. R.H. R.H. R.H. R.H. R.H. R.H, R.H. R.H.
! 50% 80% 100% 50% 80% 100% i 50% 80% 100%
f, 54.3 26.1 20.2 44.5 26.3 19.5 41.0 31.0 .
¢ (1.00) (1.00) (1.00) (1.00) (1.00) (1.00) (1.00) (1.00) (1.00)
33.5 5.5 21.0 3.1 8.9 3.3
fs (0.61) (0.21) 0 (0.47) (0.12) ] 0 (0.22) (0.11) 0
£ 4.8 4.3 4.2 7.5 7.2 | 3.5 10.6 6.2 4.9
a (0.09) 0.1 (0.20) ©.17) €0.27) (0.18) (0.26) (0.20) (0.19)
£ 16.2 16.2 16.2 22.0 22.0 22.0 22.1 22.1 22.1
¢ (0.30) (0.62) (0.80) (0.36) (0.61) (0.82) (0.54) (0.69) (0.81)
S¢ : Total creep
fs : Creep unrecovery due to the seepage ettect
JSa : Creep recovery due to the delayed elasticity
JSi : Creep unrecovery due to the internal rupture
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